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{PSB CORPORATION PTE LTD is o compdny Incerporaied under (lie laws of Singapare. )

NQTE: This Repart it nat q Cerlificate of Guality. It Is issued subjact to the *Teams and Candirhans Sovernmg Technical
Services™ set out i the “Bequast for Technicol Sarvicas® farm. The lerms and conditions qovarning fha issue of this apoit
are se! oyl averfeql.

SUB.IECT:

L.aboratory meésurement of weighted sound reduction index, Ry of "Flexifotd" Type 8-
track Operable Partition Panel sample, submitted by Saffire Acoustic Engineering Ltd.

TESTED FOR;

Saffire Acoustic Engineering Ltd
6th Fioor, China Sauthsea Bank Building

22-26 Bonham Strand, CERTIFID m:tm
Sheung Wan
Hong Kong ﬂm

Attn: Mr Brian Gannop FPOTGHOD W_CHANI‘CAI i

CTI{n Y

e pryeCh W

DATE OF TEST:

21™ Sept 2001

The test was witnessed by the following persons.

| Name of Witness . Company
Mr Bird Andrew Allen Saffire Acoustic Engineering Ltd
Mr Lestie Lau Campbell Shilinglaw Lau |td
Mr Yan Naing Soc Dragager Singapore Pte Lid 4

This report shall ot be taprauced wholly or in parts and te rofstpnce shel be made by the Climat b PS8 Comparfic
PSBVEST®  offa the repor or asels fmbad by PSR Caosparmtion in Qay advertisamants or sd:l Plametion. fomeniet
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DESGRIPTION OF SAMPLES: SR T

The “Flexifold” Type B—tracg Operable Partition pane! test sample for HKU-Medicai
Compiex consists of 4 pjeces of normal panels and 2 pieces of telescopic panels.

The detailed drawings and general specifications of the test specimen submitted by Saffire
Acoustic Engineering Ltd are shown in Appendix.

METHOD QF TEST:

The test was conducted in accordance with |SO 140-3:1995 ’Laboratory
measuremeants of airborne sound insulation of building elements”.

The tést specimen was installed by Saffire Acoustic Engineering Ltd as shawn in
Photograph 1and 2, Photograph 3, shows the seal joints (see appendix). GE ¢

silicones (Silglaze® N10) were used to seal along the boundaries of the t&st
sample. The Test was conducted in the Acoustic Laboratory of PSB Corporation
Pte Lid.

Sample size: 3.275m x 3. 075m CERTIFIED TRUE COrY {
Area of test specimen: 10 07m? g '

Air temperatyre in the test chambers; 23°C
Air humidity in the test chambers: 65% !CE PRESIDENT
Souree chamber volume: 75m* (gmgm“gn T”,EQ’,“‘ MICAL
Recelving chamber volume: samu

TEST EQUIPMENT:

1. An OmniHoudspeaker (B&K Type 4296) was used to generate White Noise in
a source room, The loudspeaker was operated at 2 positions during the test.

2. Two rotating microphone (B&K Type 4180) with their preamplifiers (B&K
Type 2669) were used for the measurement of sound level difference
between the source room and receiving room. The sweep radius was 1m,
and the rotating speed was 32s per cycle, The duratlon for each
measuremant was 64s.

3. A frequengy analyzer (B&K Type 2133) was used to record and apalyze the

Y
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Sound reduction index (R) values of the o o ; ' )

; peraple partition was tabulated in table 1; Ratin
was computed accgqung 1o 180 717-1: 1896 " Acoustics- Rating of sound insulation in |
buildings and of building elements ~ Part 1: Airborne sound insulatian”.

Table 1 (The results are plotted as in Fia. 1}

Frequency (Hz) T
‘One-third actave RdBy - Ry -63 (dB) Reficiency
fBand.
100 42,9 440 1.1
125 50.8 47.0 0.0
B 160 54.1 50.0 ca |
200 49.4 53,0 3.1
250 49.1 56.0 . 6.9 _
315 51,9 59.0 ) 7.1 B
400 56.8 : 62.0 5.2
& 500 60.5 63.0 25
6320 63.3 64.0 ' 0.7
800 65,9 £5.0 0.0
1000 67.6 66,0 0.0
1250 69.8 67.0 0.0
» 1600 71.8 67.0 0.0
B 2000 73.8 870 B 0.0
2500 74.3 67.0 0.0
3150 747 7.0 0.0
B 4000 743 67.0 00
X total deficiency; 26.6
Ramarks:

The Sound reduction index (R) of *Flexifold” Type B-track operable Partition pane! test
sample at 500Hz is 60.8 dB and the weighted sound reduction index, Ra{ €, Cy) = 63

(-1.-6),
Ee Min Kuen Seah Chang An
Technical Executive Assistant Vice Prasident

Acaystic & Vibration Prcqgtr':ts' .
Testing Group
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